TEHRE{%/Lower shaft mechanism




TEARH{%/Lower shaft mechanism

.|
NO. | mEES Elae LLES DESCRIPTION
2| a
PARTSNO.| ¥ | § | aQTYy
1 (60328 * | * 1 | FEIFIAZIL BUSHING, F ;L-SHAFT
2 |BS07333 * [ * 1 | TE#ARILENAT PIPE, 4
3 [60326 * | * 1 | TFEhA AL —IL(ED) OIL SEAL
4 160368 * | 1 | TEhARIL () BUSHING, B ;L-SHAFT
5 (60327 * | * 1 | FéA AL —IL(EE) OIL SEAL
6 |61509 * | 1 | Tk LOWER SHAFT
7 161510-C * | * 2 | FT8@ATYLTHS— () LOWER SHAFT BEARING COLLAR ASSY
8 |37185 * | % 4 |TFTE#aRF7YLTh5—I1k SCREW M6X0.75 L=6
9 |61544 * | * 2 | FEfv— LOWER SHAFT GEAR
10 |28031 * | * 2 | F#h¥v—it SCREW M6X1 L=14
12 |B144875 * | * 1 |$4800 PLUNGER
13 |BS38268 * | * 1 [#&danxTYvy SPRING, COMPRESSION
14 |BS38442 * | % 1 [#5ima0tsal SCREW 6.35X40 L=5
15 160369 ¥ | 1 | FRILT—Y ($) BELT PULLEY ASSY, LOWER
16 |10615 N 1 | F7—=U—kiEHh SPRING, LOCK LEVER
17 {10616 * | * 1 | F7—U—% LOCK LEVER
18 {10617 * | % 1 [FF—U—h RATCHET
19 (10618 x| * 1 |[FT——EfE CONNECTING LINK
20 (10620 * | * 1 | FF—=U—EYE> PIN, COTTER
21 10614 P 1 | FF——iRiEhEE SHAFT, SPRING
22 10613 * | * 1 | F7—)—#£EY LOCK LEVER SHAFT
23 |27170 * | * 2 | FANRTF—YiE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 [10619 * | * 1 |FF—=I—=rFJo5 SPRING
25 160370 * | * 1 | FARIRT—) -8 BELT SHAFT, LOWER
26 |37026 * [ * 1 | TFAJLRE#ELIEA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 137185 * | * 1 | FARLRS#EELL®B) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 128043 * | % 1 | FEgA2ILGEDLE SET SCREW, SOCKET (CP) M6X1.0 L=10

_'I 2_




&1k, #t#x 15 /Throat plate and throat plate base

._13_



#1#x. &1L B /Throat plate and throat plate base

o |

NO. | mEame E | e LLES DESCRIPTION

.

2| =

PARTSNO. | ¥ | & |QTY

1 |61602 * | * 1 |#ELEE THROAT PLATE BASE
2 161539 * |k 4 |#HRLELE THREAD PLATE BASE SCREW 5/16X24 L=18.0
3 |12136 * | % 4 |$HREEEIET Y v— WASHER
4 114509 * | % 1 |#HRZE (B (3/167 ~3/8”) (JE#E) THROAT PLATE SUPPORT(FRONT)(3/16" ~3/8")(Std.)
5 |14024 £ | % 3 |#R=E @D SCREW 3/16X32 L=9.5
6 14509 * | * 1 |$H2E ($)(3/167~3/8") (1E#) THROAT PLATE SUPPORT(REARX3/16” ~3/8"XStd.)
7 |14024 * | = 3 |#HREA L SCREW 3/16X32 L=9.5
8 (14526 * | * 1 |$HERTHR (ED (1/47) (E#) THROAT PLATE SUB-COVER (FRONT)(1/4”)(Std.)
9 [14013 * | * 1 | FAR () Lk SCREW 9/64X40 L=5.5
10 |14526 * | * 1 |$HETHR () (1/47) (E#H) THROAT PLATE SUB-COVER (REAR) (1/47)(Std.)
11 {14013 * | * 1 |#HRTFTHR(#)E SCREW 9/64X40 L=5.5
12 14546 * | * 1 18HE (1/47) (4E#) THROAT PLATE (1/4”) (Std)
13 [14013 * | * 2 |&HiRIE THROAT PLATE SCREW  9/64X40 L=55
14 (14026 * | % 1 |$HELE&TTILE FELT
15 |12128C * | =* 1 |BEYHEBI< ) FEED PLATE SUDE BLOCK COMP.
16 |12128 * | * 1 EYRATIR FEED PLATE SLIDE BLOCK
17 [12129 * | * 1 hEYHRATI T4l FEED PLATE SLIDE BLOCK SGREW STUD
18 [6339 £ | % 1 |REuiEfsd<it FEED PLATE SUDE BLOCK SCREW
19 {13076-01 * | * 1 |FYiRfET <Lttty NUT 7/32X32
20 [10703 * | x 1 EYiRAIT <RIy vy — WASHER
21 161530 * | * 1 |3EYiR FEED PLATE
22 161607-05 ¥ | * 1 |ZEYE (1/47)(8%) FEED DOG (1/4") (Std.)
23 |10561 x| * 1 |ZEYEIE FEED DOG SCREW 11/64X32 L=6.5
24 14507 * | * 2 |REVIREZ FEED PLATE SUPPORT
25 {14013 * | * 4 |EVIRFRZIE FEED PLATE SUPPORT SCREW 9/64X40 I=5.5
26 (14513 | * 1 4R LB h/ A—@1)3/167 ~5/16") (FEHE) [THROAT PLATE BASE COVER (FRONT) (Std.)
27 [14013 * | * 4 |#HigEEHA—EDL SCREW 9/64X40 L=5.5
28 14513 * | * 1 |sHR L& H/—(#)(3/16"~5/16") ($2#) [THROAT PLATE BASE COVER (REAR) (Std)
29 |14013 | % 4 Bt EH ()L SCREW 9/64X40 L=5.5

_14_.




ight) and hook
A< L& (). hH</Hook saddle (rig

_1 5_



A< LT E (F). A< /Hook saddle (right) and hook

NO. | ZoEe E | ua M DESCRIPTION
=1
ez
PARTSNO.| | ¢ |aTY

1 [15041 * | * 1 |RE> BOBBIN

2 |14505 x| * 1 |HA< R HOOK COMP.

3 |14005-01 * * 1 |5Ah= HOOK (BODY)

4 11640707 | * | = 1 | REAR THREAD GUARD

5 [16407-08 | * [ * | 2 |RENIKRLE THREAD GUARD SCREW

6 [16407-05 | * [ * | 1 [#5R NEEDLE GUARD

7 [16407-06 | * | * | 2 |#HEH{LE NEEDLE GUARD SCREW

8 |15040-02 | * | =* 1 |"H=T BOBBIN CASE (BODY)

9 [15040-10 | * | * | 1 |&REfF/\x BOBBIN CASE TENSION SPRING
10 |16407-12 | * | =* 1 |RAF A ARFAFHRL BOBBIN CASE TENSION REGULATING SCREW
11 [16407-11 | * | = 1 [REF/ w1k SCREW UNF No. 4X40

12 |14505-03 | * | =* 1 |RATWZ  (V/FH) HOOK GIB

13 [16407-04 | * | =* 3 |RA<|ARL HOOK GIB SCREW

14 |14005-17 | * | =* 1 |h7EcHEGRE HOOK SCREW

15 |14005-19 | * | =* 1 |S A= 7xiLk FELT

16 [14005-18 | * | = | 3 |h~it HOOK SET SCREW

17 |14014C * | % 1 |h<h/ —(#) HOOK COVER COMP.

21 |14019 x| = | 2 |hAThIN—S1— RUBBER

22 (14013 x| % | 2 |hAvHh/—IE HOOK COVER SCREW  9/64X40 L=55
23 (14017 * | * 1 |(ATHN—BZ A% HOOK COVER SPRING

24 |14013 * | * 1 |AvHA—Z A ARIE HOOK COVER SPRING SCREW 9/64X40 L=55
25 114032 x| % 1 |RE—RA—TFF+— BOBBIN CASE OPENER

26 |14008 * | * 1 |A=EEZz L FELT

27 |61537 x| * 1 |A=xE HOOK SADDLE

28 |25147 x| x| 2 |hvt&EL HOOK SADDLE SCREW 5/16X24 L=26.0
29 |12136 * | * 2 | AT ELETVIY— HOOK SADDLE SCREW WASHER
30 61601 x| = | 1 |h<Eh HOOK DRIVING SHAFT

31 (14010 * | * 1 |[A#7ILh FELT

32 (61545 # | = | 1 |HTEFY— HOOK DRIVING PINION (SPIRAL)
33 [18028 * | x| 2 |hvE@¥vr—Iik SET SCREW M5X0.8 L=5

35 [14033 x| * 1 |#—T+H—=-X BOBBIN CASE OPENER FORK

36 [15055 * | * 1 |F—TFF+—=X1it PINCH SCREW 11/64X32 1=9.0
37 |61554 * | % 1 [l OIL WICK 4X4 L=260

38 |14013 * | * 1 [ SCREW 9/64X40 L=5.5

39 |61515 * | * 1 |Hh<EhS— HOOK DRIVING SHAFT COLLAR
40 {18028 * | * 2 |hvEh>—1E SET SCREW M5X0.8 L=5

41 161553 * | * 1 |[E=—n4F OIL TUBE ®5 L=80

_16_




H<LXE(E). < /Hook saddle (left) and hook

._1 7_




H< 1 E(FE) . 77 /Hook saddle (left) and hook

No. | mame E|lug LS DESCRIPTION
3| =
<o @
PARTSNO.| 9| ¥ |arY
1 [15041 * | * 1 |RE> BOBBIN
2 |14505 * | * 1 A< ($H) HOOK COMP.
3 |14005-01 * | * 1 |59Ahv HOOK (BODY)
4 |16407-07 | # 1 |REAR THREAD GUARD
5 [16407-08 | * | * | 2 |%=ER#RIL THREAD GUARD SCREW
6 |16407-05 | * | =* 1 |83k NEEDLE GUARD
7 |16407-06 | = | *= | 2 |[#t=Hut NEEDLE GUARD SCREW
8 |15040-02 x| % 1 |AA~ BOBBIN CASE (BODY)
9 [15040-10 | * | =* 1 |RFAF R BOBBIN CASE TENSION SPRING
10 [16407-12 | = | * | 1 [RIFF\REFHRLC BOBBIN CASE TENSION REGULATING SCREW
11 |16407-11 ¥ | % | 1 |RIAFARLE SCREW UNF No. 4X40
12 |14505-03 | * | =* 1 |RATHZ (Y/F) HOOK GIB
13 |16407-04 | * | =« 3 |RA<TEZHRL HOOK GIB SCREW
14 [14005-17 | * | =+ 1 |hIEcHEERL HOOK SCREW
15 [14005-19 | * | =* 1 |5%AHAIT7TILE FELT
16 |14005-18 | * | * | 3 |h=it HOOK SET SCREW
17 |14014C * | * 1 [A<HA—(H) HOOK COVER COMP.
21 [14019 * | x| 2 |hAvhii—S1— RUBBER
22 |14013 x| = | 2 |AThH/—1k HOOK COVER SCREW  9/64X40 L=55
23 [14017 * | * 1 |AAN—Z AR HOOK COVER SPRING
24 114013 * | * 1 |ATh—BZ/ 31k HOOK COVER SPRING SCREW  9/64X40 L=55
25 [14032 * | * 1 | RELHy—AA—TF— BOBBIN CASE OPENER
26 |14008 * | * 1 |Avx&E7zLE FELT
27 |61537 * | * 1 |A=t1E HOOK SADDLE
28 |25147 x| * | 2 |hvtaELL HOOK SADDLE SCREW 5/16X24 L=26.0
29 [12136 * | % 2 |hvxBLETvv— HOOK SADDLE SCREW WASHER
30 |61601 * | * 1 |h<ig HOOK DRIVING SHAFT
31 [14010 * | * 1 |AYETILE FELT
32 |61545 * | * 1 |AEEXv— HOOK DRIVING PINION (SPIRAL)
33 [18028 x| * | 2 |hEFv—it SET SCREW M5X0.8 L=5
35 (14033 x| * 1 |[A—TFr—=X BOBBIN CASE OPENER FORK
36 |15055 * | * 1 |FA—FF+—=Xutk PINCH SCREW 11/64X32 L=9.0
37 |61556 ¥ | * 1 |/ OIL WICK 4X4 L=270
38 (14013 | * 1 |HsE SCREW  9/64X40 L=55
39 [14517 * | * 1 |ZELIR(1/4"~3/8"7) (1E#) BED SLIDE (1/4”~3/8") (Std.)
40 |6031-01 x| * 1 (EL#IE BED SLIDE SCREW 11/64X40 L=9.0
41 [61515 * | % 1 |A<EhS— HOOK DRIVING SHAFT COLLAR
42 118028 * | * 2 |ATEAS—IE SET SCREW M5X0.8 L=5
43 161555 R 1 [E=—pn(~ OIL TUBE &5 L=70

_1 8_.




EYENRE{% /Feed shaft mechanism




1% YEIRS{% /Feed shaft mechanism

=3
NO.| BSES Elye RE2 DESCRIPTION
i
2|2
PARTS NO.| ' | ¥ [QTY
1160081 * | * 1 [ZEYEh AL (R BUSHING, F
2 |60081 * | % 1 | L F#A%ILGED BUSHING, F
3 |60322 * | % 1 [EVEAZIL () FEED SHAFT BUSHING
4 160320 * * 1 | ET#ARIL (%) UD-SHAFT BUSHING, B
2 60321 * | * 1 [EYEEARIL (1) FEED SHAFT BUSHING, B
6 |60324 * | % 1 | EYEA A IS —ILED OIL SEAL
7 |60324 * * 1 | ETF#AAIL— OIL SEAL
8 [60331 * | * 1 |FEYUEA A ILS—IL3ER) OIL SEAL
9 60313 * | % 1 |3EUsh FEED SHAFT
10 |BS12718 * | % 1 | EYEHTILE CHEMICAL FELT
11 |B116920 * | % 1 [EVETYr— RING, THRUST
12 160310C * | % 1 [FEYLEEGED FEED BRACKET SET
13 |60316 * * 1 EYR FEED ARM
14 31021 * | * 2 |EYBERC BOLT, SOCKET M6X1.0 L=16
15 (60310 * [ * 1 |EYEEEAD FEED BRACKET ASSY
16 [31094 * | * 2 | EYLEEECIEDER RETAINING RING, E5
17 |60308 ® | * 2 |EYETFERZETY I — WASHER, PLAIN
18 60330 * | * 1 |EYBREE 1k SET SCREW, SOCKET (CP) M5X0.7 L=4
19 60311 * | * 1 |EYEE PIN
20 [31094 * | * 1 |FEYBRE k&R RETAINING RING, E5
21 60308 * | * 2 [EYETFEZEIvIY— WASHER, PLAIN
22 |61558 S 1 |[FYBEEY E—AF TUBE, 185
23 |61559 ¥ | x 1 |ZEYBE i OIL WICK, 270
24 |0148-F * | ® 2 |BEYBREZ——IL/AFT7TILE FELT, 3X18
25 |15087 * * 1 |EZ—Lq47{z TUBE SUPPORT, A
26 |60204 * * 1 [Ex—3qFH#zak BOLT, SOCKET M4X0.7 L=6
27 |60317 * | % 1 [FEYLETFTERZEEAD FEED CONNECTING ARM ASSY, UD
28 |60317-01 * | % 1 |[EYLETFESE FEED CONNECTING ARM, UD
29 16031002 * | * 1 |EYETESEES PIN
30 |31094 * | * 2 |EYETHEDZEE ISR RETAINING RING, E5
31 (60308 * | * 2 [FEYETESEIvv— WASHER, PLAIN
32 |28068 * | * 1 [FELETELSEGEFHRL BOLT, SOCKET M5X0.8 L=20
33 60333 * | * 1 |[EYEEEVHR OIL WICK, L=110
34 |60318 * | * 1 [FEYLETY2E) FEED LINK ASSY, UD
35 |60079 * | % 1 |EYigT Lde RUBBER CAP
36 |60339C * | #* 1 | FEYEHEQYFER) LOWER FEED CONNECTING ROD SET
37 60343 ° * | #* 1 13w 9 )8 —EE BACK CYLINDER CONNECTION
38 160339 * * 1 | FEYEFOYR(FHED CONNECTING ROD ASSY, L-FEED
39 (60315 ¥ | *x 1 [EYshER FEED SHAFT ARM
40 |28058 * | % 1 [FEVEBRERL BOLT, SOCKET M6X1.0 L=12
41 60338 * | % 1 | FYEsEE PIN
42 (31094 * | % 2 | FEYEEEE S IEHER RETAINING RING, E5
43 60308 * | * 2 | FTEVEEE Ty r— WASHER, PLAIN
44 (60337 * | % 1 | FEYHL LOWER FEED CAM
45 |27172 * | % 2 | FEYHLILE SET SCREW, SOCKET (CP) M6X1.0 L=8
46 |60314 * | * 1 [EYVEIE&HER RETAINING RING, E12
47 60106 * | * 1 [EY#HS— COLLAR, UD ADJUST-SHAFT
48 118028 * * 1 |EV#h>5—Ik SET SCREW, SOCKET (CP) M5X0.8 L=5
49 160319 * | =% 1 | ET#4 SHAFT, UD
50 [BS12718 * | #* 1 | ET#7xILk CHEMICAL FELT
51 |60106 * | * 2 | ET#hS— COLLAR, UD ADJUST-SHAFT
52 |18028 ® | * 2 |ETFphZ—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 x| * 1 | LTF#hT Ltk RUBBER CAP
55 |61014 * * 1 | FEYLETAHA FEED CAM, UD
56 |[35999 * | * 2 |EYLETFTAHALL SET SCREW, SOCKET (CP) M6X1.0 L=6
57 160336 * | * 1 |[FEYVETFTOvK FEED ROD, UD
58 160315 * | * 1 | ETF#hRs FEED SHAFT ARM
59 |28058 * | % 1 | ETF#pifFal BOLT, SOCKET M6X1.0 L=12
60 |60338 * * 2 |[EYEFOVREY PIN
61 |31094 * * 4 |EFOvRE LSRR RETAINING RING, E5
62 |60308 * | % 4 | EFAYRT9 v— WASHER, PLAIN
63 |61524 * | * 1 |[2viEs FEED PLATE BASE
64 60540 * | * 2 |[EVIREBLL SCREW M4X0.7 L=8
65 |12131 * | # 1 |[ZEVEEBERRL HINGE SCREW 3/36X32
66 |50103 ¥ | % 1 |[EYEEEHRLTHVE NUT
67 |61557 * * 1 TRk T-JOINT

_20_




15V A ETBE % /Feed adjustment mechanism

_21_.




1% Y ER BB (% /Feed adjustment mechanism
i o
no. | maEs ; e .m% DESCRIPTION
o g
PARTS NO.| | § |QTY
1 [60186 * | * 1 | EYFRET AV IL(L) FEED ADJUSTING DIAL, U
2 |BS38284 * | * 1 |EYFRERL ADJUSTING SCREW
3 |60574 | % | 1 |[F4vILiEhl SCREW 3/16X28 L=19
4 |60575 x| x| 1 B4V Tyv— SUPPORT PLATE
5 [18420 x| x| 1 oYy O RING, 10
6 |B145502 x| * | 1 |FA4¥ILEY POSITIONING PIN
7 |B100328 % | % 1 \(FAVILELZRTYLST SPRING, COMPRESSION
24 60191 * | x| 1 [EYHES YT —IR SETTING PLATE, PC-CYLINDER
25 |18065 | % 4 |FEVIAEHY) A RIE BOLT, SOCKET M5X0.8 L=14
26 |90625 * | * | 4 [FEYSASHI UL IRIET Y y— WASHER, SPRING 2-5
27 |60340C x| % | 1 [Ny hYF—tyk BACK CYLINDER ASSY
28 |60346 x| % 1 |BEL— L) GUIDE RAIL ASSY, L
29 |60346 x| * | 1 [AEL—ILBR) GUIDE RAIL ASSY, R
30 (27177 *| % | 4 [AEL—/LIE BOLT, SOCKET M5X0.8 L=16
31 [90625 x| % | 4 [AEL—ILLETyv— WASHER, SPRING 2-5
32 |60347 x| * | 1 [UHE—AEE NEEDLE ROLLER, 7X22.4
34 160350 * | % 1 |1\ )8 —FERE Y CYLINDER GUIDE PIN, B
35 (60230 * | % 1 |BERERTY S SPRING
36 [60213 e 1 |(IR\wo g —EREIE SET SCREW, SOCKET (FT) M10X1.5 L=10
37 |60341 * | = 1 |\ YA —F AL —N(%) |OIL SEAL (BACK)
38 |60212 * [k 1 (D) E—F LI —)LRID  |OIL SEAL (FRONT)
39 (60188 * | * 1 |3EYRE B FEED ADJUSTMENT ARM
40 (60189 x| * 1 |EYSREEE PIN
41 27172 x| * | 1 |ZEYRESEE 1L SET SCREW, SOCKET (FT) M6X1.0 L=8
42 |60190 * | x| 1 |EYSRESBRATILY SPRING
43 |60194C * | % | 1 [BEYFRASHELHEER) FEED ADJUSTING LEVER ASSY
44 60194 * | % | 1 [XYASHE=LE FEED ADJUSTING LEVER
45 (60195 * | % | 1 [EYRESEIEE NEEDLE ROLLER, 6X25
46 |60115 * | % 1 | ZEYREERE LINK PIN, 8
47 (18028 * | * | 2 [XYREFHFEE L SET SCREW, SOCKET (CP) M5X0.8 L=5
48 137008 * | x| 1 [FEUFRESEAERORLE SCREW M5X0.8 L=25
49 |61521 * | * | 1 | EYEHES FEED ADJUSTING CONNECTION
50 160348 * | * 1 |\ —25%F CONNECTING BLOCK, B-CYLINDER
51 |60351 * | ok 1 |1\ R —1=5FEE BOLT M6X1.0 L=25
52 |60349° * | * (IR VA2, M) W S S F-5 Vs ~ 1 PIN SCREW M6X1.0
53 |60342 * | % R VAV W2 £ v i) W2y SPRING
54 |61526 ¥ x| 1 [y gF =2 5848 |SPRING LATCH

_22_




